
TO: Attendees

FROM: Planning Committee

DATE: August 2, 2012

On behalf of the Environmental and Natural Resources Law Section of the State Bar of Texas, the Air and Waste
Management Association-Southwest Section, the Water Environment Association of Texas, the Texas Associa-
tion of Environmental Professionals, the Auditing Roundtable, and the American Bar Association Section of
Environment, Energy & Resources, welcome to the 24th Annual Texas Environmental Superconference, entitled
--"The Good, The Bad, & The Ugly."

As always, there are evaluation forms for the program. We appreciate your taking the time to complete them.
The organizers of this program take these forms into account in planning next year’s conference. In addition,
[...]
maintained 78 percent of their storage capacity.

Aurora Prairie Waters Proi ect, Aurora, Colorado4
The Prairie Waters Project was developed to allow the City of Aurora to access water rights in the South
Platte River associated with upstream treated wastewater discharges. The water is extracted via
riverbank wells prior to being piped 34 miles to a purification facility near the Aurora Reservoir where it
is purified and then used by Aurora citizens. The purification facility features softening, advanced
ultraviolet light oxidation, granular media filtration, and granular activated carbon. The facility is
designed to work in conjunction with the project’s natural purification area, where water percolates
through the natural sand and gravel found along the river. The purified water is discharged to the Aurora

3Summary adapted from case study information provided in State of Technology of Water Reuse, Texas Water Development
Board, August 2010
4Summary adapted from information at http://www.asce.~r~/Sustainabi~itv/Sustainabi~itv-Case-Studies/Aur~ra‘-C~‘-Prairie-
Waters-Proiect/: http://covotegulch.wordpress.com/2011/10/15/aurom-prairie-waters-adds-10000-acre-feet-of-supplv-to-
treated-water-supplv-svstem-over-the-last-vear-or-so/, accessed 6/2/12.

Page 13



Reservoir, the City’s raw water storage reservoir. The Prairie Waters project has increased the City’s
water supply by 10,000 acre-feet per year, which amounts to approximately 20% of the total supply.

International Potable Reuse Applications

Internationally, planned potable reuse projects have been implemented in a number of countries. Several
examples are provided below.

Singapores

The Republic of Singapore has a population of about 5 million people. Although rainfall averages 98
inches per year, Singapore has limited natural water resources due to its small size of approximately 270
square miles. Singapore obtains approximately 50 percent of its water supply from Malaysia under two
bilateral agreements that are due to expire in 2011 and 2061. To have a diversified, robust and
sustainable water supply, Singapore initiated the Four National Taps strategy in the late 1990s, which
identified the following four sources of water supply: local catchment water; imported water from
Johor, Malaysia; reclaimed water; and desalinated water.

One of the sources, reclaimed water (called NEWater), is the product of a comprehensive and extensive
study that was started in 1998. The initial objective of the NEWwater Study was to construct and operate
a demonstration scale advanced dual membrane water treatment plant to determine the reliability of
membrane technology to purify secondary treated wastewater effluent to a quality that consistently
surpasses the World Health Organization drinking water guidelines and the U.S. Environmental
Protection Agency’s drinking water standards. By achieving that high quality, NEWater could then be
supplied to industries, commercial buildings for non-potable use, and for planned indirect potable reuse
via discharge to raw water supply reservoirs.

Singapore’s advanced water treatment facilities are called NEWater factories. Currently, there are four
NEWater factories in operation, all of which include micro-screening, microfiltration, reverse osmosis
and ultraviolet radiation. Most of the reclaimed water from the NEWater factories is supplied to
industries for non-potable reuse. Less than 10 million gallons per day of NEWater currently is used for
planned indirect potable reuse via discharge to raw water reservoirs, accounting for slightly more than 2
percent of the total raw water supply in the reservoirs. The blended water is subsequently treated in a
conventional water treatment plant using coagulation, flocculation, sand filters, ozonation, and
disinfection prior to distribution as potable water.

Windhoek, Namibia (Africa)6

Windhoek is the home of the only known operational public direct potable reuse project in the world. In
1968, Namibia’s capitol of Windhoek began developing a system for reclaiming potable water from
domestic wastewater to supplement the potable water supply via direct recycling. Since this time, the
system has been producing acceptable potable water for the City as part of a larger program to manage
and conserve water. The reclamation plant operates on an intermittent basis during periods of drought to
supplement the supply during peak demand periods or during emergencies. On average, the treated
effluent contributes about 25% to the water supply, although this fraction can be as high as 50% during
drought periods.

5 Summary adapted from case study information provided in State of Technology of Water Reuse, Texas Water Development

Board, August 2010
6 http://www.wwreclamation.com/pdf/Treatment of wastewater for Drinkin~ Water in Windhoek JMenge.pdf, accessed

6/5/12.

I4



The most recent facility was opened in 2002 and accepts secondary effluent from the Gammans
wastewater treatment plant. The new Goreangab water reclamation plant has a capacity of 5.5 MGD and
uses a multi-barrier treatment process. The treatment train includes oxidation and pre-ozonation,
coagulation/flocculation, dissolved air flotation, dual media filtration, and ozonation. The water is then
further treated with biological activated carbon filters, granular activated carbon filters prior to passing t
through ultrafiltration. Chlorine is added for final disinfection and stabilization prior to blending with
other waters and pumping to the distribution system.

Essex and Suffolk Water Langford Recycling Scheme (United Kingdom) 7

Background

Britain’s Essex and Suffolk Water serves an area where population has increased by more than 18
percent since 1960 to a current population of about 1.75 million. Water supplies in the area are limited,
and 50 percent of the drinking water supply is imported from other areas. The National Rivers
Authority (predecessor to the Environment Agency) first proposed that Essex and Suffolk Water
consider utilizing effluent from the Chelmsford Sewage Treatment Works for potable reuse in the early
1990s which ultimately culminated in the Landford Recycling Scheme. Proposed schemes included
treatment of the Chelmsford effluent prior to discharge into the River Chelmer and diversion of the
effluent at the end of the pipeline and treating it at Langford prior to discharge into the Hanningfield
reservoir.

Temporary Recycling Project

The 1995-1997 drought exacerbated water shortages in the region, and the Environment Agency
consented to an indirect potable reuse project as an emergency measure. The project involved diversion
of up to 6.6 mgd of treated wastewater from the effluent pipeline at Langford, treating the water by
ultraviolet radiation, and discharging the water to a pipeline that carried river water to the Hanningfield
reservoir. The Environment Agency "Consent to Discharge" was for a specified time period: from July
27, 1997 to December 31, 1998.

Water quality studies were successful in providing scientific information indicating that the indirect
potable reuse proj ect did not needlessly subject the public to any demonstrable adverse health outcomes;
however, Essex and Suffolk Water did not develop a public information program to keep the public
informed about the project, which initially led to some local opposition to the scheme by local citizens
and unfavorable coverage in the media. Opposition to the scheme eventually diminished after a
concerted effort by Essex and Suffolk Water to inform the public and others about the project and the
study findings. The project operated for the full length of its license and terminated at the end of 1998.

Current Proiect

The current project involves intercepting treated wastewater from the Chelmsford Sewage Treatment
Works at Brookend that is discharged via an 8.7-mile pipeline into the Blackwater estuary below
diversions of river water for treatment at the water treatment works. The extracted water is treated at
Langford to improve its quality and then pumped 1.9 miles for discharge into the River Chelmer.

The reclaimed water mixes with the river water and travels approximately 2.5 miles prior to diversion
and pumping to the Hanningfield reservoir. The reclaimed water is diluted 3:1 with river water, on

7 Summary adapted from case study information provided in State of Technology of Water Reuse, Texas Water Development

Board, August 2010



average. The Chelmsford Sewage Treatment Works produces a dry weather flow of about 7.9 mgd of
secondary effluent. The capacity of the Langford plant, which went into operation in 2003, is 10.6 mgd.

The reclaimed water treatment plant at Langford provides the following treatment processes: fine
screening; chemical precipitation with ferric sulfate and polyelectrolyte followed by sedimentation;
powdered activated carbon; nitrification/denitrification; and ultraviolet radiation disinfection.

The Hanningfield reservoir has a capacity of approximately 6.9 billion gallons and serves as the source
water for the Hanningfield Water Treatment Works. The mixture of reclaimed water and river water
receives additional treatment by ozonation and granular activated carbon at the Hanningfield Water
Treatment Works prior to distribution as potable water. In 2007, reclaimed water made up 12 percent of
the water in the reservoir. Retention time of reclaimed water in the reservoir is about 214 days.

Sample National and International Regulatory Frameworks

United States- Indirect Potable Reuse

Specific regulations related to indirect potable reuse have been adopted in very few states within the
U.S. There are no national regulations, although the Environmental Protection Agency (EPA) has
produced guidelines related to water reuses. The 2004 EPA guidelines identify 5 states with specific
regulations for indirect potable reuse: California, Florida, Hawaii, Massachusetts and Washington. Of
the states listed above, California’s regulations (although officially in draft form) provide the most
detailed and prescriptive rules. While space does not allow a detailed summary of state rules, highlights
of the California and Florida regulations with respect to potable reuse for groundwater recharge are
summarized below to provide exemplary evidence of the range of approaches taken by two states with a
long history of water reuse projects.

Category California9 Florida1°
Treatment- Groundwater Recharge, Reverse Osmosis and Advanced Advanced treatment, filtxation and
Direct Injection Oxidation high-level disinfection
Distance/Detention Time RequirementsCase specific- minimum of 2 months No potable water supply wells within 1

mile of injection well.
Blending Requirements Case specific- maximum up to 100% Not Specified

with documentation of appropriate
treatment and performance

Primary Drinking Water Stds Compliance Required Compliance Required
BOD5 Not Specified 20 mg/L
TSS Not Specified 5.0 mg/L
Turbidity Not Specified Not Specified
Coliform Not Specified All samples less than detection
Pathogens 12-log enteric virus reduction; 10-log No specific log removal requirements

Giardia cyst and Cryptosporidium
oocyst reduction

Total Nitrogen 10 mg/L 10 mg/L
TOC 0.5 mg/L 3 mg/L (avg); 5 mg/L (max)
NDMA 10 ng/L Not Specified
1.4 Dioxane 1 ug/L Not Specified
Indicator Compounds Project-specific compounds selected Not Specified

based on initial monitoring

The latest guidelines were published in 2004. A revised set of EPA guidelines is currently being prepared and is expected to
be finalized by November 2012.

Based on draft regulations for groundwater replenishment, date November 21, 2011.
lO Florida Department of Environmental Protection, Chapter 62-610.

I6



United States- Direct Potable Reuse
Beginning in 2009, a number of activities were initiated related to the potential for direct reuse in the
United States based on the premise that technology has advanced to the point that direct reuse may be a
safe and cost effective option to pursue. The WateReuse Association and WateReuse California are
investigating the feasibility of direct potable reuse. The California Urban Water Agencies, National
Water Research Institute, and WateReuse California held a two-day workshop in 2010. Discussion by
workshop participants was informed by two white papers that were presented at the workshop. The first,
sponsored by the National Water Research Institute, focused on regulatory issues and public health
(Crook, 2010). The other white paper was sponsored by WateReuse California and focused on public
and political acceptance of direct reuse in California11. Discussions at the workshop addressed the
following topic areas: treatment, water quality management, monitoring, regulations, risk assessment,
and public acceptance. The participants developed a set of highest priority issues and action items that
were incorporated into a work plan that addresses each issue, possible funding sources, and timing for
implementation.

The National Research Council prepared a report summarizing their evaluation of the potential for
increasing water supply using water reuse schemes12. This report concludes that "the potable reuse of
highly treated reclaimed water without an environmental buffer is worthy of consideration, if adequate
protection is engineered within the system". It goes on to identify a number of issues that need to be
addressed if direct potable reuse is pursued, including water quality, treatment strategies, quality
assurance, risk assessment, cost, and social, legal and regulatory factors.

Potable Reuse in Texas
As is true all over the U.S, unplanned, or "de facto" indirect potable reuse has been occurring in Texas
for as long as water supply diversions have been located downstream of wastewater treatment plant
discharges. The Trinity River basin provides one example, where discharges from Dallas/Fort Worth
area wastewater treatment facilities blend with "natural" river flows and make their way down the
Trinity River ultimately to Lake Livingston, a raw water source for the Houston area.

Although it is important to recognize that this de facto indirect reuse has been occurring for many years,
the remainder of this section will focus on a summary of planned indirect potable reuse projects
currently in operation in Texas, as well as two proposed projects that many in the industry would
describe as direct potable reuse schemes. The current Texas regulatory framework will also be
summarized. The section will conclude with a discussion of ongoing statewide initiatives to further
advance potable reuse in the state.

Current Projects
Texas has been a leader in the implementation of potable reuse projects. A summary of major existing
indirect potable reuse projects is provided in this section.

Groundwater Recharge
E1 Paso Water Utilities operates the only indirect potable reuse proj ect involving groundwater recharge
in the state. This project, known as the Hueco Bolson Recharge Project, uses advanced treated

11 Nellor, M.H. and Millan, M., 2010, "Public and political acceptance of direct potable reuse," White paper prepared for

WateReuse California, Sacramento, CA.
12 National Research Council, 2010, Water reuse: potential for expanding the nation’s’ water supply through reuse of

municipal wastewater, National Academies Press, pre-publication copy.

I7



wastewater to augment the Hueco Bolson aquifer, one of E1 Paso’s water supply sources. E1 Paso shares
groundwater from the Hueco Bolson and the Mesilla Bolson aquifers and surface water from the Rio
Grande with communities in New Mexico and Ciudfid Juarez, Mexico. Water for the project is treated
at the Fred Hervey Water Reclamation Plant, which began service in 1985. The plant has a design
capacity of 10 mgd and produces water for multiple uses, including the groundwater recharge. The
reclamation plant includes the following treatment processes:

¯ Primary treatment: screening, degritting, and primary clarification.
¯ Flow equalization.
¯ Secondary treatment: combines conventional biological treatment with the use of powdered activated
carbon with a patented two-stage PACTTM system process. This phase of the treatment process
provides organics removal, nitrification, and de-nitrification; methanol is added to the second stage as a
carbon source for the denitrifiers.
¯ High lime treatment (coagulation and clarification) to remove phosphorus and some heavy metals. A
pH of at least 11 is achieved to destroy viruses.
¯ Recarbonation to pH 7.5 by addition of carbon dioxide.
¯ Sand filtration with traveling-bridge, automatic backwash filters for turbidity and parasite removal.
¯ Disinfection using ozone.
¯ Granular activated carbon filtration with traveling-bridge, automatic backwash filters as a polishing
process for removal of residual organic compounds and improvement of taste, odor and color.
¯ Chlorination to produce a residual of 0.25 mg/L to prevent biological growths during storage and
recharge.

Schematic of Fred Hervey Water Reclamation Plant (Source: El Paso Water Utilities)

On average, approximately 3 mgd is used to recharge the aquifer- the remainder of the water is used for
nonpotable purposes. The plant is currently being upgraded to meet new permit requirements and to
improve reliability. During the upgrade, the plant’s capacity will be uprated to 12.2 million gallons per
day.

Surface Water Augmentation
A number of entities in Texas have acquired water rights allowing them to divert and use return flows
discharged to surface waters. Many of these water rights merely provide official documentation of

Page 18



increased supply yields associated with discharges upstream of water supply intakes from which
diversion of return flows had already been occurring for a number of years. However, two major
projects in the Trinity River basin have been implemented specifically to capture return flows at a
downstream diversion location, provide additional treatment using constructed wetland systems and
convey these flows via pipeline to water supply reservoirs upstream in the basin. A summary of these
projects is provided below.

Tarrant Regional Water District, Richland-Chambers and Cedar Creek Reservoir Water Reuse
Projects: In order to increase the yield of the Richland-Chambers and Cedar Creek Reservoirs, Tarrant
Regional Water District (TRWD) has undertaken a long term planning and implementation project to
divert water from the main stem of the Trinity River, provide polishing treatment with constructed
wetlands and transport the treated water to Richland-Chambers and Cedar Creek reservoirs. TRWD
currently has infrastructure to deliver water from each of these reservoirs to its service area in Tarrant
and surrounding counties. The TRWD was granted water fight permits from the TCEQ in 2005 which
authorize the use of historic and future return flows of up to 195,818 acre-feet/year for both the
Richland-Chambers and Cedar Creek projects. The water serving these projects is obtained from return
flows originating with TRWD customers discharged from the TRA Central Regional WWTP and the
City of Fort Worth’s Village Creek WWTP. The TRWD projects are being developed using a phased
approach which considers the associated financial aspects, operation and maintenance issues, treatment
performance, and design criteria for the full scale wetland systems. The Richland-Chambers project is
currently under development and will be completed first. The components of the phased approach
include a pilot project, a field scale wetland, and Phase I and Phase II buildout of the full scale wetland.
Several of these components are described below.

The pilot project commenced with the design and construction of a 2.5-acre wetland demonstration
system. This system operated from 1992 to 2000. The data obtained from the pilot project was utilized
to facilitate design and construction of a field scale project. In 2002, a 243-acre field scale wetland, now
known as the George W. Shannon Wetlands Water Recycling Facility at Richland-Chambers Reservoir,
was constructed along with a pump station facility on the Trinity River to divert flows to the wetland
system.

Following the successful operation and analysis of the pilot project and 243-acre field scale wetland, the
TRWD authorized the expansion of the project. Expansion is taking place in two phases. Phase I
included the construction of 190 acres of wetland cells and a re-lift pump station to convey the wetland
polished water into Richland Chambers Reservoir and is currently in operation. Phase II will consist of
buildout to approximately 1800 acres. The design of Phase II is complete and construction is scheduled
to be completed in 2013. The Richland Chambers project was developed through a partnership with
Texas Parks and Wildlife Department.

Similar to the facilities at Richland-Chambers, a wetland polishing system is also planned for
augmentation of supply in the Cedar Creek Reservoir. Conceptual design for the Cedar Creek Reservoir
wetland system is being conducted concurrently with the design of the Phase II Expansion for the
Richland-Chambers wetlands. Construction of the Cedar Creek system is anticipated to be complete by
2018.

North Texas Municipal Water District ~TMWD) East Fork Raw Water Supply Proiect: The NTMWD
utilizes surface water supplies from Lavon Lake, Lake Texoma, Jim Chapman Lake, Lake Tawakoni,
and Lake Bonham. With the exception of Lake Bonham, all of the water from the other reservoirs is



currently imported to Lavon Lake and diverted for treatment at a water treatment facility located at the
southern end of the reservoir.

As a result of unprecedented growth in its service area and a strong commitment to the efficient use of
water resources, NTMWD developed an indirect reuse project, known as the East Fork Raw Water
Supply Project (EFRWSP) in order to further augment water supply in Lavon Lake. The EFRWSP
diverts return flows from the East Fork of the Trinity River, contributed by NTMWD-owned or
customer-owned wastewater treatment facilities, and conveys the return flows through a constructed
wetland prior to delivery to Lavon Lake. The project, when developed at full capacity, will add 102,000
acre-feet per year (91 MGD) of raw water supply to Lavon Lake for subsequent treatment and use by
NTMWD customers. The EFRWSP wetland covers 1,840 acres. The wetland is designed to remove
sediments and nutrients from the water, which is detained for 7-10 days prior to being transported
through a 42-mile pipeline to the northern end of Lavon Lake.

NTMWD East Fork Wetland

The EFRWSP has been operating since early 2009. The wetland was developed through a partnership
with the Carolyn Hunt Trust Estate, which owns and operates a ranch and a smaller wetland on the
property. This partnership has resulted not only in the construction of the largest water supply project of
its kind in the United States, but also the development of the John Bunker Sands Wetland Center, which
provides opportunities for research, education, wildlife observation, and community gatherings within a
modern, environmentally-conscious facility and grounds. The facility includes an educational and
research center with exhibit and laboratory space and an observation deck to view the wetland.

Proposed Projects- Direct Potable Reuse

Two projects have been proposed in Texas that would use potable reuse schemes without an
environmental buffer and are generally considered to be direct potable reuse projects. Each of these is
discussed briefly below.

Page I lO



Colorado River Municipal Water District (CRMWD) Big Spring Water Reclamation Project~3.¯ Due to
projected long-term shortages of surface water and groundwater supplies, CRMWD is pursuing a project
to provide advanced treatment to filtered secondary effluent from the Big Spring wastewater treatment
plant and deliver this water directly to a raw water pipeline. In the pipeline it will be blended with